

Pharmacy
Solution



Apex Rx powered by America's Pharmacy Source

A new, revolutionary pharmacy program with a mission to provide affordable prescriptions and helpful information to its members. 90% of most commonly prescribed medications covered

**Acute Formulary
(Immediate Need)**

\$5.00 Copayment for Acute(immediate Need)
Medications for up to a 21 day supply

**Chronic Formulary
(Maintenance Medications)**

MAIL ORDER ONLY
Copays differ based upon medications
\$15, \$30 or \$45 for 90 day supply

Program Highlights

- *Lowest prices in the industry on acute medications, 90 day supply, over-the-counter medications, diabetic supplies and oral medications*
- *Predictable Pricing on over 80 Acute and 100 maintenance medications*
- *Home delivery service with UPS My Choice*
- *All medications sources through American companies*
- *Pharmacy Coaching with experienced. Licensed pharmacists who can educate members and contact their physicians offering therapeutic similar options for even more savings*

Saveon Diabetes

Saveon Diabetes is our game-changing program for members with Diabetes in which they will get a FREE meter, low cost testing strips, lancets and more. Many people have Diabetes and one in three are pre-diabetic, make sure that you are keeping an Eye on the warning Signs

For full plan details please refer to the Welcome Packet and Member Booklet you will be receiving by mail following enrollment

The Apex Rx Program Offering

We are on a mission to change the Pharmacy Industry. We offer fair and honest pricing that is the lowest available, creating significant savings each month. We have four specialties that we focus on to save you the most money.



Acute Medications (Immediate Need)

If you have an immediate need for these types of medications, we have included a prescription card in the welcome packet to use at a retail pharmacy. This card includes the top 83 most prescribed acute medications for a \$5.00 payment, for up to a 21-day supply at over 64,000 pharmacies nationwide.

Maintenance Medications (Chronic Needs)

Maintenance drugs are medications prescribed for chronic, long-term conditions and are taken on a regular, recurring basis. Examples of chronic conditions are: high blood pressure, high cholesterol and diabetes, to name a few. These drugs are well-established medications that have proven safety and efficacy and are considered first-line therapy options for the treatment of common chronic conditions.



Over-The-Counter Medications (Everyday)

America's Pharmacy Source offers the most common Over-The-Counter medications, such as Ibuprofen, Acetaminophen, Fexofenadine, Diphenhydramine and others at a fraction of the price. We know the little things add up each month so we aim to save you money on the medications you use everyday.

SaveOnDiabetes

Glucose Meters, Test Strips, Medications & More!

SaveOn Diabetes is our game-changing program for members with Diabetes in which they will get a FREE meter, low cost testing strips, lancets and more. Many people have diabetes and one in three Americans are pre-diabetic, make sure you are keeping an eye on the warning signs. Read our special insert for more information.



ACUTE FORMULARY (Immediate Need)

The most utilized acute medications in our formulary can be purchased up to a 21-Day supply for a \$5.00 payment! If there is an emergency, sickness or injury and you need your medications fast, our membership card will allow you to fill your prescription at any of 64,000 pharmacies nationwide for only \$5.00. Each medication may only be filled (2) times within a 180 day period. Fills after first two will be standard contractual pharmacy rates. For Chronic Medications, please call or refer to the Chronic Formulary for APS Home Delivery.

Amount in Brackets represent maximim allowed quantity. Ex: [Max Qty 100ml]

Anesthetics (Topical)

Lidocaine Vicious HCl 20mg/ml Solution [Max Qty 100ml]

Antibiotics

Amoxicillin 250 mg Capsules [Max Qty 63]
Amoxicillin 500 mg Capsules [Max Qty 63]
Amoxicillin 875 mg Tablets [Max Qty 42]
Amoxicillin 250mg/5ml (150ml) Suspension [Max Qty 300ml]
Amoxicillin 400mg/5ml (100ml) Suspension [Max Qty 200ml]
Amoxicillin/Potassium Clav 500/125 mg Tablets [Max Qty 63]
Amoxicillin/Potassium Clav 875/125 mg Tablets [Max Qty 42]
Amoxicillin/Potassium Clav 400-57mg/5ml (100ml) Susp. [Max Qty 200ml]
Azithromycin 250 mg (card#6) Tablets [Max Qty 1]
Azithromycin 500mg (card#3) Tablets [Max Qty 1]
Azithromycin 20mg/ml (30ml) Suspension [Max Qty 60ml]
Cefdinir 300mg Capsules [Max Qty 42]
Cefdinir 250mg/5ml (100ml) Suspension [Max Qty 200ml]
Cephalexin 250 mg Capsules [Max Qty 84]
Cephalexin 500 mg Capsules [Max Qty 42]
Cephalexin 250mgmg/5ml (200ml) Suspension [Max Qty 400ml]
Ciprofloxacin HCl 250mg Tablets [Max Qty 42]
Ciprofloxacin HCl 500mg Tablets [Max Qty 42]
Clindamycin HCl 150mg Capsules [Max Qty 84]
Clindamycin HCl 300mg Capsules [Max Qty 42]
Doxycycline Hyclate 100mg Capsules [Max Qty 63]
Levofloxacin 250 mg Tablets [Max Qty 20]
Levofloxacin 500 mg Tablets [Max Qty 20]
Penicillin V Potassium 500 mg Tablets [Max Qty 60]
Penicillin V Potassium 250 mg/5ml (200ml) Solution [Max Qty 400ml]
Sulfamethoxazole-Trimethoprim 800/160mg Tablets [Max Qty 42]
Sulfamethoxazole-Trimethoprim 200mg/40mg Susp. [Max Qty 480ml]
Nitrofurantoin monohydrate/macrocrystals 100mg Capsules [Max Qty 42]

Antibiotics (Topical)

Erythromycin OPTH (3.5mg) Ointment [Max Qty 1]
Mupirocin 2% (22gm) Ointment [Max Qty 1]
Polymyxin B Sulf/Trimethoprim 10K/ml-0.1 (10ml) Drops [Max Qty 1]
Tobramycin 0.3%(5ml) Opth. Drops [Max Qty 1]

Anti-Burn

Silver Sulfadiazine 1% Cream (50 grams) [Max Qty 1]

Anti-Diarrheal

Diphenox w/Atropine 2.5/.025mg Tablets [Max Qty 30]
Loperamide 2 mg Capsules [Max Qty 30]

Anti Fungal

Clotrimazole 0.01% (45gm) Vag Cream [Max Qty 1]

Fluconazole 150mg (#1) Tablet [Max Qty 1]
Metronidazole 500mg Tablets [Max Qty 60]
Nystatin 100000/ml(60ml) Suspension [Max Qty 60ml]
Terbinafine 250mg Tablets [Max Qty 21]

Anti Gout Agents

Allopurinol 100 mg Tablets [Max Qty 21]
Allopurinol 300 mg Tablets [Max Qty 21]

Antihistamine

Diphenhydramine 50mg Capsules [Max Qty 60]
Hydroxyzine HCl 25mg Tablets [Max Qty 60]

Anti Inflammatory

Diclofenac Potassium 50 mg Tablets [Max Qty 42]
Diclofenac Sodium ER 75 mg Tablets [Max Qty 42]
Indomethacin 25 mg Capsules [Max Qty 15]
Ibuprofen 600mg Tablets [Max Qty 60]
Ibuprofen 800mg Tablets [Max Qty 60]
Meloxicam 7.5 mg Tablets [Max Qty 21]
Naproxen 375 mg Tablets [Max Qty 42]
Naproxen 500 mg Tablets [Max Qty 42]
Methylprednisolone (Dose pack) 4mg (#21) Tablets [Max Qty 1]
Prednisone 5 mg Tablets [Max Qty 30]
Prednisone 20 mg Tablets [Max Qty 30]

Topical Anti-Inflammatory

Triamcinolone Acetonide 0.1% (15gm) Cream [Max Qty 1]
Mometasone Furoate 0.1% (15gm) Cream [Max Qty 1]

Anti Nausea

Ondansetron ODT 4 mg Tablets [Max Qty 30] *
Ondansetron 8 mg Tablets [Max Qty 30] *
Promethazine HCl 25 mg Tablets [Max Qty 84]

Antiviral

Acyclovir 400 mg Tablets [Max Qty 30]
Acyclovir 800 mg Tablets [Max Qty 30]
Valacyclovir 500 mg Tablets [Max Qty 42]

Asthma

Albuterol Sulfate 24 30 X 3ml UD 0.08% (for nebulizer) [Max Qty 90]
Albuterol Sulfate/ Ipratropium Bromide 24 30X3ml UD NEB 3mg/0.5mg [Max Qty 90]
Montelukast 4mg Chewable Tablets [Max Qty 21]

Montelukast 5mg Chewable Tablets [Max Qty 21]
Montelukast 10 mg Tablets [Max Qty 21]

Cough Suppressants

Benzonatate 100mg Capsules [Max Qty 30]

Gastro-Intestinal

Dicyclomine HCl 20 mg Tablets [Max Qty 63]
Famotidine 20mg Tablets [Max Qty 42]
Pantoprazole Sodium DR 40mg Tablets [Max Qty 21]

Migraine

Sumatriptan Succinate 50 mg Tablets [Max Qty 1x9 card]
Sumatriptan Succinate 100mg Tablets [Max Qty 1x9 card]

Muscle Relaxers

Cyclobenzaprine HCl 10mg Tablets [Max Qty 63]
Methocarbamol 500 mg Tablets [Max Qty 60]
Methocarbamol 750 mg Tablets [Max Qty 60]
Tizanidine HCl 4mg Tablets [Max Qty 42]

Nasal Spray

Fluticasone Propionate 16gm 50mcg Nasal Spray [Max Qty 1]

Pain Relievers

Acetaminophen/Tramadol HCl 37.5/ 325 mg Tablets [Max Qty 63]
Gabapentin 300 mg Capsules [Max Qty 60]
Gabapentin 600 mg Tablets [Max Qty 60]
Phenazopyridine HCl 95mg Tablets [Max Qty 10]
Tramadol 50 mg Tablets [Max Qty 63]

ALL MEDICATIONS ON THIS FORMULARY AT \$5.00 PAYMENT

\$5 ONLY!

*One fill allowed at your local pharmacy, call for additional fills.

POWERED BY AMERICA'S PHARMACY SOURCE



CHRONIC FORMULARY *(Maintenance Medications)*

The most utilized chronic medications in our formulary can be purchased in a 90-Day supply for the lowest prices around! We purchase our medications direct from American Producers and Suppliers cutting out the middle-man and passing the savings on to you. **To get the pricing below, these chronic medications can only be ordered from our Akron, Ohio home delivery pharmacy.**

Allergy/Antihistamines
Cetirizine 10 mg tablets
Loratadine 10 mg tablets
Levocetirizine 5mg tablets
Fexofenadine 180mg tablets
Fluticasone Nasal 50mcg

Alzheimer's/Dementia
Donepezil 5mg tablets
Donepezil 10mg tablets

Antibacterial
Doxycycline Hyclate 20mg tablets
Doxycycline Hyclate 50mg capsules
Doxycycline Hyclate 100mg tablets
Doxycycline Hyclate 100mg capsules

Anticoagulant
Warfarin 1mg tablets
Warfarin 2.5mg tablets
Warfarin 5mg tablets
Warfarin 7.5mg tablets

Anticonvulsants
Levetiracetam 500mg tablets
Levetiracetam 750mg tablets
Phenytoin Sodium 100mg

Antidepressants
Bupropion SR 150mg tablets
Bupropion XL 150mg tablets
Bupropion XL 300mg tablets
Citalopram 10mg tablets
Citalopram 20mg tablets
Citalopram 40mg tablets
Duloxetine 30mg capsules
Duloxetine 60mg capsules
Escitalopram 5mg tablets
Escitalopram 10mg tablets
Escitalopram 20mg tablets
Fluoxetine 10mg capsules
Fluoxetine 20mg capsules
Fluoxetine 40mg capsules
Paroxetine 20mg tablets
Sertraline 50mg tablets
Sertraline 100mg tablets
Trazodone 50mg tablets
Trazodone 100mg tablets
Venlafaxine ER 37.5mg capsules
Venlafaxine ER 75mg capsules
Venlafaxine ER 150mg capsules

AntiGout Agent
Allopurinol 100mg tablets
Allopurinol 300mg tablets

Anti-Inflammatory/NSAIDS
Celecoxib 200mg capsules
Diclofenac 75mg tablets
Diclofenac Sodium 1% Gel
Ibuprofen 400mg tablets
Ibuprofen 600mg tablets
Ibuprofen 800mg tablets
Meloxicam 7.5mg oral tablets
Meloxicam 15mg oral tablets
Naproxen 375mg tablets
Naproxen 500mg tablets

Anti-Nausea
Ondansetron ODT 4mg tablets
Ondansetron ODT 8mg tablets

Anti-Psychotics
Aripiprazole 2mg oral tablets
Aripiprazole 5mg oral tablets
Aripiprazole 10mg oral tablets
Aripiprazole 15mg oral tablets
Aripiprazole 20mg oral tablets
Aripiprazole 30mg oral tablets
Olanzapine 2.5mg oral tablets
Olanzapine 5mg oral tablets
Olanzapine 7.5mg oral tablets
Olanzapine 10mg oral tablets
Quetiapine 25mg oral tablets
Quetiapine 50mg oral tablets
Quetiapine 100mg oral tablets
Quetiapine 200mg oral tablets
Risperidone 0.25mg oral tablets
Risperidone 0.5mg oral tablets
Risperidone 1mg oral tablets
Risperidone 2mg oral tablets
Risperidone 3mg oral tablets

Risperidone 4mg oral tablets

Antiviral
Acyclovir 400mg tablets
Valacyclovir HCL 500mg tablets
Valacyclovir HCL 1g tablets

Anxiolytics
Buspirone 10mg tablets
Buspirone 15mg tablets
Mirtazapine 15mg oral tablets
Mirtazapine 30mg oral tablets
Mirtazapine 45mg oral tablets

Anti-Rejection
Tacrolimus 0.5mg capsules
Tacrolimus 1mg capsules

Bronchodilator/Asthma
Albuterol Sulfate Inhalation Sol. 3ml
Albuterol & Ipratropium Inhalation Solution 3mL
Albuterol Sulfate (HFA) 18g inhaler
Albuterol Sulfate (HFA) 8.5g inhaler
Montelukast Sodium 5mg chewable tablets
Montelukast Sodium 10mg oral tablets

Cardiac/Hypertension
Amiodarone 200mg tablets
Amlodipine 2.5mg tablets
Amlodipine 5mg tablets
Amlodipine 10mg tablets
Amlodipine/Benazepril 5-10mg capsules
Amlodipine/Benazepril 5-20mg capsules
Amlodipine/Benazepril 10-20mg capsules
Amlodipine/Benazepril 10-40mg capsules

Atenolol 25mg tablets
Atenolol 50mg tablets
Atenolol 100mg tablets
Benazepril 20mg tablets
Benazepril 40mg tablets
Carvedilol 3.125mg tablets
Carvedilol 6.25mg tablets
Carvedilol 12.5mg tablets
Carvedilol 25mg tablets
Chlorthalidone 25mg tablets
Clonidine 0.1mg tablets
Clonidine 0.2mg tablets
Clopidogrel 75mg tablets
Digoxin 0.125mg tablets
Digoxin 0.25mg tablets
Diltiazem ER 120mg capsules
Diltiazem ER 180mg capsules
Diltiazem ER 240mg capsules
Doxazosin 2mg tablets
Doxazosin 4mg tablets
Enalapril 5mg tablets
Enalapril 10mg tablets
Enalapril 20mg tablets
Ezetimibe 10mg tablets
Furosemide 20mg tablets
Furosemide 40mg tablets
Hydrochlorothiazide (HCTZ) 12.5mg capsules
Hydrochlorothiazide (HCTZ) 25mg tablets
Hydralazine 25mg tablets
Irbesartan 150mg tablets
Irbesartan 300mg tablets
Isoorbide mononitrate ER 30mg tablets
Isoorbide mononitrate ER 60mg tablets
Labetalol 100mg tablets
Labetalol 200mg tablets
Lisinopril 5mg tablets
Lisinopril 10mg tablets
Lisinopril 20mg tablets
Lisinopril 40mg tablets
Lisinopril/HCTZ 10-12.5mg tablets
Lisinopril/HCTZ 20-12.5mg tablets
Lisinopril/HCTZ 20-25mg tablets
Losartan 25mg tablets
Losartan 50mg tablets
Losartan 100mg tablets
Losartan/HCTZ 50-12.5mg tablets
Losartan/HCTZ 100-12.5mg tablets
Losartan/HCTZ 100-25 mg tablets
Metoprolol Succinate ER 25mg tablets
Metoprolol Succinate ER 100mg tablets
Metoprolol Tartrate 25mg tablets
Metoprolol Tartrate 50mg tablets
Metoprolol Tartrate 100mg tablets
Nifedipine ER 30mg tablets
Nifedipine ER 60mg tablets
Olmesartan 20mg tablets

Olmesartan 40mg tablets
Olmesartan/HCTZ 20-12.5mg tablets
Olmesartan/HCTZ 40-12.5mg tablets
Olmesartan/HCTZ 40-25mg tablets
Potassium Chloride 10 mEq tablets
Potassium Chloride 20 mEq tablets
Ramipril 5mg capsules
Ramipril 10mg capsules
Spiroonolactone 25mg tablets
Triamterene/HCTZ 37.5-25mg capsules
Valsartan 80mg tablets
Valsartan 160mg tablets
Valsartan 320mg tablets
Valsartan/HCTZ 80-12.5mg tablets
Valsartan/HCTZ 160-12.5mg tablets
Valsartan/HCTZ 160-25mg tablets
Valsartan/HCTZ 320-25mg tablets
Verapamil SR 180mg tablets
Verapamil SR 240mg tablets

Cholesterol/Triglycerides
Atorvastatin 10mg tablets
Atorvastatin 20mg tablets
Atorvastatin 40mg tablets
Atorvastatin 80mg tablets
Gemfibrozil 600mg tablets
Fenofibrate 145mg capsules
Fenofibrate 160mg capsules
Lovastatin 20mg tablets
Lovastatin 40mg tablets
Pravastatin 20mg tablets
Pravastatin 40mg tablets
Rosuvastatin 5mg tablets
Rosuvastatin 10mg tablets
Rosuvastatin 20mg tablets
Rosuvastatin 40mg tablets
Simvastatin 10mg tablets
Simvastatin 20mg tablets
Simvastatin 40mg tablets
Simvastatin 80mg tablets

Diabetes
Glimepiride 2mg tablets
Glimepiride 4mg tablets
Glipizide 5mg tablets
Glipizide 10mg tablets
Glipizide ER 5mg tablets
Glipizide ER 10mg tablets
Glyburide 5mg tablets
Glyburide/Metformin 2.5-500mg tablets
Glyburide/Metformin 5-500mg tablets
Metformin 500mg tablets
Metformin 850mg tablets
Metformin 1000mg tablets
Pioglitazone 15mg tablets
Pioglitazone 30mg tablets
Pioglitazone 45mg tablets

Estrogen
Estradiol oral 0.5mg tablets
Estradiol oral 1mg tablets
Estradiol oral 2mg tablets

Female Hormones
Medroxyprogesterone 2.5mg tablets
Progesterone 100mg capsules
Progesterone 200mg capsules

Gastrointestinal
Esomeprazole 40mg capsules
Famotidine 20mg tablets
Lansoprazole 30mg capsules
Omeprazole 20mg capsules
Omeprazole 40mg capsules
Pantoprazole 40mg tablets
Rantidine 150mg tablets

Glaucoma
Brimonidine 0.2% (15 ml Bottle)

Hormone-Based Chemo (Breast Cancer)
Anastrozole 1mg
Letrozole 2.5mg

Mens Health
Finasteride 5mg tablets
Sildenafil 50mg tablets (10 tablets/30 days)
Sildenafil 50mg tablets (30 tablets/90 days)
Sildenafil 100mg tablets (10 tablets/30 days)
Sildenafil 100mg tablets (30 tablets/90 days)
Tadalafil 2.5mg tablets (10 tablets/30 days)
Tadalafil 2.5mg tablets (30 tablets/90 days)

Tamsulosin 0.4mg capsules

Migraine
Rizatriptan 5mg tablets
Rizatriptan 10mg tablets
Sumatriptan Succinate 50mg tablets
Sumatriptan Succinate 100mg tablets

Oral Contraceptives
All cycles sold in 28 count

EE 30mcg/Desogestrel 0.15mg
(Ortho-Cept/Desogen/Reclipsen) -
\$15.00 (1) \$30.00 (3)

EE 20mcg/Drospirenone 3mg X 24 days
(Yaz/ Loryna/Gianvi) - \$10.00 (1) \$30.00 (3)

EE 30mcg/Drospirenone 3mg
(Yasmin/Ocella/Zarah) - \$10.00 (1) \$30.00 (3)

EE 30mcg/Levonorgestrel 0.15mg
(Nordette 28/Levora) - \$10.00 (1) \$30.00 (3)

EE 20mcg/Norethindrone 1mg/Iron
(Junel Fe 1/20/ Loestrin Fe 1/20/Microgestin
1/20) - \$10.00 (1) \$30.00 (3)

EE 30mcg/Norethindrone 0.15mg/Iron
Loestrin Fe 1.5/30/Larin Fe 1.5/30
\$10.00 (1) \$30.00 (3)

EE 35mcg/Norethindrone 1mg
(Norinyl 1/35/ Ortho-Novum 1/35)
\$10.00 (1) \$30.00 (3)

EE35mcg/Norethindrone-Total of 15.75mg/cycle
(Alyacen 7/7/7/Necon 7/7/7)
\$15.00 (1) \$45.00 (3)

EE 35mcg/Norgestimate 0.25mg
Ortho-cyclen 28/Sprintec/Mono-Nessa
\$10.00 (1) \$30.00 (3)

EE35mcg/Norgestimate
0.18mg/0.215mg/0.25mg x 7 days
(Tri-Nessa/ Tri-Sprintec/Ortho-Tri-Cyclen)
\$10.00 (1) \$30.00 (3)

EE 25mcg/Norgestimate
0.18mg/0.215mg/0.25mg X 7 days
Ortho-Tri-Cyclen Lo/Trinessa Lo/ Tri-Lo-Sprintec
\$10.00 (1) \$30.00 (3)

EE 35mg/Norethindrone 0.5mg (total of 10,
5mg/cycle) (Modicon-28/Brevicon-28)
\$15.00 (1) \$45.00 (3)

Norethindrone 0.35mg (progesterone only)
(Errin/ Aygestin) \$10.00 (1) \$30.00 (3)

Osteoporosis
Alendronate 35mg
Alendronate 70mg
Hydroxychloroquine 200mg tablets
Raloxifene HCl 60mg tablets

Thyroid
Levothyroxine Sodium 25mcg tablets
Levothyroxine Sodium 50mcg tablets
Levothyroxine Sodium 75mcg tablets
Levothyroxine Sodium 88mcg tablets
Levothyroxine Sodium 100mcg tablets
Levothyroxine Sodium 112mcg tablets
Levothyroxine Sodium 125mcg tablets
Levothyroxine Sodium 137mcg tablets
Levothyroxine Sodium 150mcg tablets
Levothyroxine Sodium 175mcg tablets
Levothyroxine Sodium 200mcg tablets
Liothyronine Sodium 5mcg tablets

Formulary Pricing Key:

■ \$15.00 / 90-Day ■ Call For Pricing
■ \$30.00 / 90-Day
■ \$45.00 / 90-Day
■ \$20.00 / 90-Day

For the most current pricing and formulary listings, please refer to the website at: www.americaspharmacy.com/petrax. Certain terms and conditions may apply based on days and supplies dispensed.

A Quantity Limit is a restriction on the amount or quantity of medication that is covered by your plan. Quantity Limits are a sensible solution where coverage is based on current FDA and manufacturer dosing guidelines and current medical best practices. APS reserves the right to limit these quantities based on these practices and quantities exceeding these limits will result in an additional charge.